
390 ADVENTURE, black - B.D. 2022 <2022><GB><F5322V5>
FRONT FORK, TRIPLE CLAMP

49963

Pos Part Number Description Additional Text Quantity

1 95801001000 Fork leg left 1.00

2 95801002000 Fork leg right 1.00

3 95801034033 Top triple clamp 1.00

4 93001032133 assembly lower triple clamp GD 1.00

5 90101080044 STEERING HEAD BEARING-KIT 1.00

6 90101086000 protection cap 1.00

7 90101036100 Adjusting ring steering head 1.00

8 90501044000 steering head screw 1.00



9 95801070000 Brake hose bracket left 1.00

10 93008020060 Screw M6X1X9 2.00

11 95801038000 Handlebar clamp 2.00

12 J912100303 bolt socket-m10x1.25xl 30xbrig 2.00

13 95801039041 Handlebar mount, 41 mm 2.00

14 J912080293 Bolt socket-M8X1.25Xl 29Xblack 4.00

15 90512082000 SIDE REFLECTOR FRONT 2.00

16 95801071000 Clutch cable wire bracket righ 1.00

17 93013055000 Hose clamp 1.00

18 43578014 GUIDE BUSH LOWER 2.00

19 43578016 GUIDE BUSH UPPER 2.00

20 43570623 Shaft seal SKF 43x52,9x11,4 bl 2.00

21 48600765S1 FORK OIL SAE5 5L 2008 0.00

22 43578044 CIRCLIP 2.00

23 90113055010 sleeve for hose clamp 2.00

24 J021060156 AH SCREW M6X15 10.9 2.00

25 90501045000 AH SCREW M8X1.25X30 8.00

26 95812084000 Reflector holder right 1.00

27 95812083000 Reflector holder left 1.00

28 43570624 Dirt scarper SKF 43mm black 2.00

29 43578219 O-ring 40x2,5 VMQ70 red ISO 36 2.00

30 93014015000 Rubber bushing 2.00

99 RP10021 Adjuster kit screw cap 0.00


